() @0

o
= : f
Iy 1] @ °° /1
I g fetalbce—=—a -
S | e e 1 %o
s © o \J
g 0 i

MNO o Ole

=R

- SPECIFICATION : 1,710 Drift Car

- DRIVE MODE : RwD

- WHEELBASE : 257mm(adjustable +-3mm)

= HEXTOHEXWIDTH : F178mm / R171mm
- CASTER : Adjustable 6/ 8/ 10/ 12 degrees
- CAMBER : Adjustable O to -12 degrees

- FULL BALL BEARING

- HYDRAULIC DAMPER SET

ASSEMBLY KIT
Www.rc-rmst.com

#SPECIFICATION ARE SUBJECT TO CHANGE WITHOUT NOTICE



MK = 5475

1/10 SCALE AC AWD HIGH PERFORMANCE DRIFT CAR

110091
il

T b

110100

/
\/ 230071

230067
N

\F

820017

110063

3/230058

5 X{SPEEDITECHITOLOGY,

230141

Va
.

0

110053
2
P

120001

110047
120008

120018

310118

310119

# / 120018

7 &: @/ @/,az,oow

3 ”.a
@ 0 ‘[! [
120013 L
23013~ C

230135

310001

&

1100?:20126 /@ e
]

N % oo
/ 110002 /‘% @

210161
210218BK

&
210047

/@

310032
230141

820126

: 310033
3
r\.jC /2
Y e
“® 230141 310003BK
120003 v {
\ A
7 L 230140
110026 D 8)
7 230141 - f_
/’7\ ~ (4 820147 &
% ———
/ /Nyl _3101228K 230141 130021
=~ 5 ([0 Ul ———
© (E>e 130038
S 110047 =
) oo) S 110011
110017 o/ )2 o T 013 &
\\V'/ / . @/ Q’% 210235 \Ds
/) \gi’/" W % 230068
e " 10013 e
820126 10026 9 IR \;
a 720 |
520126 10047 7 E g
230139 oy 110047 310008
= @y Servo DR Qe / S
5 &) (not included) / f% ]
) & L o oL,
3 y
230067 110001 /
\y 110001
M ¢ %
110026
& /t\ie‘) 710001 1008 &
% : / 210235
210637BK_ iy { 210650
S 310005BK
210637BK
F-820103
210038 R-820104
210637BK R-820104
230140

e
820077BK .~

Vi
820011BK ~

230135

£ 2
”:;//Effj @,\ 110001

RMX 25RS 2




210181

s

820037BK

2101861

210381

210381

g 110078

£ gﬁ, g 110052
& g@ 230070BK
g 230121 _110005 \’Y
_ 230070BK s
= & —
& 210491 oSy
310001 230062
230066 P
110052

= 120003

820095 ~ ! @

230041

110004
110091
210063W
230062
.@@Dé) 110086
310048 —9——-\ 230062 (notincluded)
820054W % 2 @ 210031
820054W e @
" 230062 Q@ﬁ
210344
210321

820063BK

3
210381
110045 - S%

110026
} e
\‘\_‘\ )

= 49@1

%
< s
@ T 5=

210381

U 210587
210344
110026

> 5 810030
230067 %@g

% 210344
x 820030 %/

110056

110078
110035

820004 110004

o

% 210510CR

230041

310065

110017 @

(not included)

810028
210031 o P
310001 =
230097
%
210321 &
230097 \) = i
110065 230097 ) =
1 230097 ® o 120025
110015 820054W w
310048 230097
i 11
820054W S

310050

é‘@\ =0
230097 e )
\? &{310035

210321

RMX25RS 3




0 SCALE AC RWD HIGH PERFORMANCE DRIFT CAR & ACCESSORIES

Necessary tools and accessories for [ RMX 2.5 RS ] assembly
RMX 2.5 RS TR TR

maxX{sEeenlTeCcHNOLOGY,

1.5 L wrench ()
1.5 LIEF '\

Hex [T TTT 77777 7C ] =
Hobby knife

XT7]

J - I==11.">
2.0 L wrench Screwdriver
2.0 L#&F T

Hex
Scissors
-0yl
2.5 L wrench @

25 LEF

Side cutter
5 5 4 O

5.5X4.0 wrench
55X4.0 FF

Needle nose pliers
EX: |

5.5 & 7.0 alum. wrench

55 & 7.0 EMRF &

Please follow the assembling figures and instructions closely Vernier caliper
for your [RMX 2.5 RS] best performance ! HHRER
HERRATETS ML ELEE [RMX 2.5 RS] &7k |

RMX 25RS 4



7z PARTS BAG l

Front lower arm X2
BT

_{Ol|za=r 20[[0) |

Suspension mount (-2.0) X2
THEHEE (-2.0)

N N

Suspension mount spacer 0.5mm X1
HEELF 0.5mm

5.8X26 Adjuster X2
gl

G] 2.5X5 Suspension balls X4
& RERER

2.5X5.5X 1 Spacer (white) X4
s (a8)

2.5X5.5X2 Spacer (white) X2
gH(a8)

@ D 3X5.5X3 Spacer X4
i

@ |:| 3X5.5X2 Spacer X2
e

2.5X46 Arm shaft X2
B

II:B MM

M3X40 screw X2
AR (FET)

M3 X 16 screw X2

L ElGEl

......... e

M3 X8 screw X4

4.8 Ball connector L X2
HNAAEE (B)

-« FRONT LOWER ARM
BT

ABTEW Front lower arm assembly

BT A
© 5.8X26 Adjuster
® M3x16

@ 3x55x%2 EN
Spacer
@ 3X5.5X3 Spacer

=
O 48Bal

connector L

© 2.5X46 Arm shaft

{ 2.5X5.5X1 Spacer (white)
® 2.5 X5 Suspension balls

m Attaching front lower arm

Zepl TiRE

@® Suspension mount
spacer 0.5mm

L

‘

© Front lower arm

\ %‘%

H O M3x40 ® 25%55%2
Spacer (white) ®25%5
P 2.5X55X1 Suspension balls

Spacer (white)

© Front lower arm Qﬁ{
: )
Joa)

«< @ 3x55%3 Spacer

O 3x55xX2
Spacer

O M3x16

N @ 2.5X 5 Suspension balls
® 2.5X5.5X2 Spacer (white)
@ 2.5X5.5X1 Spacer (white)

© 2.5%46 Arm shaft
@ 2.5X5.5X1 Spacer (white)
@ 2.5X 5 Suspension balls

0 3X5.5X3 Spacer
© 4.8 Ball connector L

@58x%x28
Adjuster

RMX25RS §



7Z PARTS BAGI- QEFA%H LOWER ARM

LBEEW Rear lower arm assembly

| = —10
— ETREEHE L
[ j ( @ Rearlowsr arm & ® 2.5 X5 Suspension balls H 82,555 Suspenslon balls
s . ®25X55%2 S white) ® 2.5X5.5X2 Spacer (white)
| ] : : RACAL Wi @ 2.5%5.5% 1 Spacer \3/’3
B5X55X18 2
@ 2.5X5.5X1 Spacer emz.sxwz‘/\@/

—
—

Rear lower arm B X2

R ®THEB
. © Rear lower arm A
Rear lowerarm A X2 N A - AT 2 >
BTHE A ) Qo Gy > \ @ Rear lower arm B

O 25%x55x%1
Spacer P
A= a0 ) @ 2.5X46 Arm shaft 3 @ 2.5X46 Arm shaft
| ‘@‘ M@y +0.5 @‘ ‘ S : A

/J

e ‘ @ 2.5X5.5X1 Spacer
Suspension mount (+0.5) X2 : ! )
TR (+0.5) Q @ © 25X55X1 Spacer (white) @ 0O 2.5%5.5%1 Spacer (white) @

© 2.5%5 Suspension balls © 2.5X5 Suspension balls

Suspension mount spacer 0.5mm X2

RSB 0 5mm AMBIEFY Attaching rear lower arm

REETRE / =)
[ ]

X X
2.5X46 %rgﬁsﬁgaﬂ 2 © Suspension mount (+0.5)

G] 2.5X5 Suspension balls X4
RRERSE

@ I] 2.5X55X1 Spacer X4
®H

2.5X5.5X1 Spacer (white) X4
$h(E8)

@ D 2.5X5.5X2 Spacer (white) X2
B () @ Suspension
mount (+0.5)

@Wﬁﬂ M2.5X12 screw X4
E TR
M3 X8 screw X4 .

Dmm TR @ Suspension mount

spacer 0.5mm
4.8 X4.5 Ball connector X2

RMX25RS 6



7Z PARTS BAGE"‘ EE%NT UPPER ARM

LBIZEW Front upper arm assembly

Y O @ O @ Bl LB
_—

j

’ o
© Arm shaft bush B @ Front upper arm
O Arm shaft ; PP
bush A

@ M3 X 20 steel turnbuckle 9.3mm

@ Arm shaft bush A

Front head mount A X1
BiEEEA

Front head mountB X1
HiiEEB

@ E @ Front upper arm mount X1
I’ ‘l o s

/ 5.8 X 26 Adjuster X2

HiReR

@ 2X6 X2 Spacer

@ 2X6X2 Spacer

@ Front upper

Front upper arm X2 arm set

o b >
(Bag 1) O Arm shaft bush A X2
(pum M2 X4 screw X4 OQ|| mwmeza
R £Q
M3 X8 screw X2
TR O Arm shaft bush B X2
%O BESED
Q

i
M3 X 14 screw X4 2X6X1 Spacer X2 © 2X28 Shaft
ETE i %
e @ D 2X6X2 Spacer X2
L2y

M3 X 20 steel turnbuckle X2 O 228 shaft
AT

© Front upper arm set

X

[ ) 2X28 shaft X2
Ei )

RMX25RS 7



% PARTS BAG ﬂ ~ STEERING ARM

Steering arm A X1
HaiEE A

Steeringarm B X1
BrEE B

Steering arm C X1
EnEE C

Steering joint plate X1
LeimpUE 2

Steering arm post X1
W T

M3X20 screw X2
TR

M3 X12 screw X2
SLERERA

M3X10 screw X1
[EJSEE

M2 X8 screw X2
[EllzEs

4.8 X4.5 Ball connector X2
BRTE MR

4.8 Ball connector X1
HANAEEE

5X8X2.5 Ball bearing X4
Bk

3X6X2.5 Ball bearing X4
Bk

ABEFXY Steering arm assembly

e g

O M2x8

© Steering arm A

@ 4.8 Ball connector” 'L

Y=

® M3X10screw . E

A

O 5x8X2.5 Ball bearing

@ Steeringarm B

g

| © © 5X8X2.5Ball bearin
e

gl; @ Steeringarm C

@ Steering joint plate

® 3X6%2.5 Ball bearing

& M3X12 screw

Please tighten the M3 X 12 screws with appropriate
force. If it is overtightened, the bearing smoothness
will be affected. Please loosen it until the arm can
move smoothly.

M3 X 1208453 LUB B i SHSE AR EHAEE S [ SEERE
EHETEEERE

ABEEY Attaching steering arm

TEWEEEE

@ Steering arm

® Steering
arm post

O M3X20

RMX25RS 8



7z PARTS BAG

Long servo horn X1

RARR {ARREE L&

Servo saver mount 23T X1
23T EIAREEEE

Servo saver mount 25T X1
25T EAR B EE

4.8 Adjuster X2
firg

=
I

4.8 Adjuster M X4
pirg =)

Servo mount X2
EIAR B EE

[}

R ERE IR

M3X16 screw X1

[
(e
i

M3 X8 screw X4
EERE

M3X10 screw X8

4.8X4.5 Ball connector X1

Servo saver spring (Gold) X1
FIiRFEEEE (&)

@ 3X6X0.5 Spacer X4
e

Servo saver cover X1

M3 X 25 steel turnbuckle X2

-« STEERING SERVO

BrpkE

wmumm\‘ H ”

LY

M3 X 68 Alum. turnbuckle X1
BER ARG

ABEFZY Steering servo assembly

e {a] R kAL

© 3X6X0.5 Spacer

0 Long servo horn

{ 4.8X4.5 Ball connector A\ I
RS 2t Y=

N
e Servo saver cover
e
/

&)

/

—N

© Servo saver
mount

@ Servo saver spring

O M3x16
*# Attaching the servo
as shown.
SANWA  FUTABA RARPIEERTE
/KO / SAVOX

LBNTEFY Steering adjuster assembly
e R

LBETEY Servo saver turnbuckle assembly
AR

@ M3 X 25 steel turnbuckle

@ 4.8 Adjuster M x2
@ 4.8 Adjuster Make 2
*# Please adjust the length by the servo spec.
and the steering neutral. 14.4mm
PR R MR A R -
i i 3
@ . =~ W A== O

RMX25RS 9



% PARTS BAG E ~ FRONT STEERING-SUSPENSION
BUFET

ALBEFW Attaching front steering-suspension
A

@ Steering tumbuckle

210590BK
RMX 2.0 Alum. steering joint plate (black)

210588BK

Alum. steering arm: mount (black)

® M3x10

210589BK
RMX 2.0 Alum. steering arm (black)

RMX 2.5RS 10




% PARTS BAG ”

© ©

Gear box connector A X1
WAL A

Gear box connector B X1
WAEE B

[l:]]

Eﬂﬁw

Strengthen post X1
5

Gyro mount X1
TEdR (s

M3X8 screw X10
R

3X6X0.5 Spacer X6

[—Jc
a 0

-« UPPER DECK

Upper deck A X1

o,

Upper deckB X1

ABIEEW Attaching upper deck

RiETIBIR

ﬁ OPTIONAL PARTS

%LSD X Gyro
LSD X FetR
841013 (Not included)

210840BK (
RMX 2.0 alum. integrated upper
deck connecter (black)

& Connector A

RMX2.5RS 11



v REAR DIFF. SET
% PARTS BAG 5 - REA

ABEXW Rear diff. set assembly

R AR Apply ball diff. grease
on the balls during
assembly
5X8 Ball bearing X2 = B IR Lt
L
_ @ Steel ball 3.0

©l =|| |

2.5X6 Spacer X2
i

Differential gear 60T X1

558 60T 1:1
@ | =

O Differential gear
60T

3X6X0.5 Spacer X1
-0

=

Lonig jomit 51 Diff. Spring X1 @it ik
REF EEmE

N
Q s
Steel ball 3.0 X10 ®
#EE 3.0
Q e @ 10 15 Ball bearing

® Joint ring

{® 10X 15 Ball bearing

Bop

o]
Short joint X 1 Steel ball 1.5 X8  Diff. spring
TRHET

s P Joint ring © 2.5x6 Spacer

Steel ball 1.5
M2.5X30 screw X1
BIRRHCESF) / \
— 2
I Diff. nut X1 @
RERIEE
[T ) S
/ Compress once,
3B I S
B E 4 B
Diff. plate X2 /

'b OPTIONAL PARTS

EEER @ Shortjoint A 0 biack grease

on the balls during

@ Diff. plate UL P

© 5x8X2.5 Ball bearing

10X 15 Ball bearing X2
ik

Tighten M2.5X 30 Hex. screw to avoid diff.
set loosing.
5% M2.5 X 30 75 AURE - BHIEBERIR -

P Attention! Don't over tighten screw, otherwise it
q}g%lg ring X2 will influence the diff. actuation
FETREHASE - TREERIEE -

RMX 2.0 alum. spur gear ball diff

RMX 2.5RS 12



% PARTS BAG 5

4X8X3 Ball bearing X2
B

4X10X 4 Ball bearing X2
B

5X10X 4 Ball bearing X2
B

@ 3X6X0.5 Spacer X1
Lo

4X6X0.3 Spacer X4
BhH

M3 X6 screw X1
(B R

M3X 10 screw X2
EFRR

Rear gearbox B X1

M3 X 16 screw X1

(o tiind @i 5
Idler gear 22T X1 O
s 22T O Shaft support mount R X1
DEER
Idler gear 26T X1
Q 16 26T /6\
O Shaft support mount L X1
ﬂ:ﬂ Center shaft X2 DRE L
foiL Y O
g/

Main shaft gear 20T X1
EhbE 20T

:

- REAR GEAR BOX
]

ABEFW Shaft support mount assembly
DAL

ABUTFY \|dler gear assembly

tREmiEL
@ 410X 4 Ball bearing

Shaft support mount R © Idier gear 26T

Shaft rt t L
aft support moun kel

(DVEE L

m Rear gear box assembly

BEERR

@ 5x10X4
Ball bearing

© Center shaft
-
O 4%6X0.3 Spacer

Idler gear 26T _ © Diff. set
© idier gear 25T =

© 5x10%x4
Ball bearing

® mM3x10

RMX 2.0 alum. spur gearbox set (black)

RMX2.5RS 13



% PARTS BAG 5 ~ MOTOR MOUNT

Alum. motor mount X1
MEEEREE

Spur gear holder X1
b 3R

—/

2X9.8 Shaft X1
bt |

Spur gear
48P 80T X1
KEE

3X6X0.5Spacer X7
L0

M3X8 screw X4
TR R

M3 X10 screw X2
BRI

M3 X6 screw X4
BB

M3X8 screw X4
B Rk

M3 X 10 screw X2
EFRIR

M3 X6 screw X2
BRI CEF)

M3 X30 screw X1
BRIERCES)

M3X40 screw X1
AR CEF)

BEEYV Attaching spur gear

RIS

O M3x30

@ Upper deck
©® 3 X6X0.5 Spacer
@ Alum. motor mount

@ M3xX40

ﬁ OPTIONAL PARTS

@ 3X6X0.5 Spacer
% The spacers are
removable when the
gear gap is too small.
LA P 0 B i S SR PR
B+ EEh{FER TS -

- L

210643BK
RMX 2.0 alum. spur gearbox motor
heat sink mount (black)

@ 3X6X0.5 Spacer
@ m3x10

@ Spur gear 48P 80T

BETFYW Attaching motor
Al GEAR RATIO
@ Motor (For 80T Spur Gear)
(not included)
Pinion
e
P teeth
22T-27T t
(Mot included) o 22T | 1091
23T 10.43
24T 10
25T 96
26T 9.23
© M3 X6(Not included) 27T 8.89
# Adjust for proper space.
oh AR A -
* FORMULA

SAL
Spur gear teeth 80T  Differential gear 60T
AE# #iEi =

ear ratio
L@tk

Pinion gear teeth Main shaft gear 20T
R BT

RMX 2.5RS 14



IR

BEEYV Attaching rear gear box

(not included)

@ ESC & receiver

RMX2.5RS 15



% PARTS BAG E ~ DAMPER STAY

Rear upper turnbuckle assembly

, % LHTiSAEE
ABEZW Attaching front damper stay —
RUARER @ M3 %28 steel
C::::D C::::D turnbuckle
O o @ M3x10 .
© Front dmaper stay
Front dmaper stay X1 e \ NG

/% ‘ pi
© 4.8 Ball connector

— Bump steer turnbuckle assembly
[ dm Sl @

@ M3 X16 steel
turnbuckle

Rear dmaper stay X1
ik g

“\i\.‘,
Q" @ 4.8 Adjuster 5 X2
Make 2

4.8 Adjuster M X6 5.56mm
HIFE
© 4.8 Adjuster M ( @w—)
——— 4.8 AdjusterS X2
f,u\—zo i
W STEP 2 4 Attaching rear damper stay
Ak o
HRARRR © Rear dmaper stay 6 Efgggé}}ggr
1o o (Y &0 O M3x10-
Iy S i © Bump steer &
7 Do Ty LS
M3 X 28 steel turnbuckle X2 / % N turnbuckle 0 B
FE AR =) W 2 25§1r?§c“t¢r
= M32X 16 steel turnbuckle X2
Mﬂ!mm A R

0
@ 4.8 Ball connector L
&
i,
4.8 Ball” s

onnector L Y

M3 X10 screw X10
| MMM EERER

M3 X8 screw X2

I T

4.8 Ball connector L X2
HABEEGR)

4.8 Ball connector X6
EAvay=chacE]

RMX 25RS 16



7z PARTS BAG ﬂ - EQPNT AXLE
EE S

Frontupright R X1
HIMRE R

Front upright L X1
HIREE L

Brake calipers X2
il e R

Wheel hubs (large)
(brake disc shaped) X2
FUAEREE (K) (B R

ﬂ‘lmw*rw 2WD Axle X2
«Lohl,b A R
' 5.8 X4 Ball connector L X4
4 I ()

4.8X4.5 Ball connector X2
Hdd BRER MR

i M2X4 screw X2
el S

2X9.8 Shaft X2
—3 =

5 X8 Ball bearing X4
S

5X7X0.3 Spacer X2

LBIZEW Front axle assembly

AR AR L

@ 2WD Axle

@ Disc brake sticker

7~

@ Wheel hubs

@ 5.8x 4 Ball
connector L
9 2 X9.8 Shaft

© 5x8 Ball
bearing

& Brake calipers

© 4.84.5 Ball connector

© 5% 8 Ball
=] bearing

(B Brake calipers /% @ 2WD Axle

@ 5.8X4 Ball connector L

m Attaching front axle

B2 e

M
(LT

© 2x9.8 Shaft
@ 5.8 4 Ball connector L

@ 5.8 <4 Ball connector L

©® 4.8<4.5 Ball connector

@ Front upright L

@ 5X 8 Ball bearing

@\@i

PN

L

0 5X7X0.3 Spacer

@ Disc brake sticker

@ Wheel hubs

RMX2.5RS 17



% PARTS BAG ﬂ

- REAR AXLE

R

ABEEY Rear axle assembly
AR

Make 2

O M3x3

Wheel hubs (small)
(brake disc shaped) X2
7AW EE ()N (R B Y )

B
@ f 42]2mm );]

Steel CVD universal shaft 42 X2
#FBCVDEEh 42

oI

)

Wheel axle X2
BT

8

Cross joint X2
b ]

(o

M2X4 screw X2
EN SRR A

Brake calipers X2
ol R

—/—

2X9.8 Shaft X2
i
—

2X9.8 Shaft X2
izl

aupright mount X2
WREEE

O

6X8X1 spacer X2
L2

5X 10 Ball bearing X4
B

610 Ball bearing X4
B

4.8 Ball connector L X2
SAEE (R)

4.8 X4.5 Ball connector X2
ERTAIR

M3 X3 screw X2
LEfT iR %

Olm

m

M3X12 screw X2
QIO e

Dmmmmm

M2.5X12 screw X2
TLER AR

Rear upright A/B

l © Cross joint
@

© Wheel axle

/ k(@.% ((((U
A

O 2X9.8 Shaft

A/B

@ Steel CVD universal shaft 42

Upright mount cover X2
Bl T2

# Please tighten set screw
M3 on the flat.

{ Disc brake sticker
@ Wheel hubs
A M3X12

A M3x12

X8X1 S
@6xs pacer @ 4.8X4.5 Ball connector

© 4.8X4.5 Ball connector © 610 Ball bearing

@ Rear upright mount
@ Rear upright mount

| @ 610 Ball bearing
e @ 6X10 Ball bearing

|
O M2.5%12 \g @ Upright mount cover

© Upright mount cover

%

©® 4.8X4.5Ball connector L

i

@ Brake calipers

/‘Ki@ M2 X4

@ 2x9.8 Shatt

J___ u /@@

eis
sc brake

@ @ 6 X8X1 spacer
sticker

® 610 Ball bearing @ Di
/@
;
I

O M25%12

RMX 2.5RS 18



% PARTS BAG ﬂ

2.6X25 Shaft X2
L It 1 =

(jm

M2 X3 screw X4
EIFR IR

- REAR AXLE
HEREE

ABUTEY Attaching rear axle

REARHREE

\

. L '\- I
e \,.) ~ } o 1 3 )
@ 2.6X25 Shaft \{/ 7} L d
J// A= /
/ ) ‘I /

/63

ADJUST THE BUMP STEER VARIATION
rEENR {LERE

ToeIN = A + Toe Out

‘ #*Recommended Bump Steer range of action -3~ +1.

i {EBIBIERESS -3 ~ +1

The variation is larger for the bigger gap between connector A and B
A BEERTEEL B BEMENER S EHA - RRSHSLERA

______ et T

RMX2.5RS 19



7z PARTS BAG - DAMPER

B3

ABEEW Damper assembly

HRIEHE

MWWNWQ

Soft coil sprmg 31mm X2 12X1 O rmg X4
(purple-green) 9

OB EIEE 31mm (5EHR)

Low pressure
damper seal X4
RS A B (B )

0 Damper cylinder

(o

@ 121 0-ring
Hard coil spring 31mm X2
(red)

FREEE 31mm (4 Rod guide X4
A B TR

Damper O-ring P3 X4

o Spring retainer
o Piston rod

Fed <=

@ Rod guide

6 Damper O-ring \Q)
|
&
e Rod guide cap |

6.5X2 Sponge X4
Damper cylinder X4 e x4
B EE 1 B

o) Make 4
Piston X4
BEEE

O

Pull down piston and pour oil into cylinder.
Remove air bubbles by slowly moving
piston up and down.

' ) 4.5X10-ring X4

g O
Spring retainer !
EEEET ||| i

Adjustable shock end X4
B wwrnms

O?MD

© Adjustable
shock end

@ 0-ring 45x1.0

Ad ustable
damper cap

9 Adjustable

=
Damper cap X4
RS &

Rod guide cap X4
B R RS T

Adjustable damper cap X4
TR Tl

> &

Damper retainer X4

MO Jummm it 2 B
Piston rod X4
BB © o .‘__
# Pull down piston rod 4mm, attach cylinder cap
. . and absorb oil overflow with tissue paper.
E-clip X8 Damper adjuster x4 HHE D FAIAmm ¢ 2 ERERER I TR 2 S BOR
EH B R RR AR

shock upper end ([

HWTEEMEAGE M - 58 TSRS -
FRONT
- -

Hard coil spring Soft coil spring
31mm X2 31mm X2
(red) (purple-yellow)

6mm 5mm

o Shock spring

9 Damper retainer

* The height of the shock absorber
adjusting ring is for reference only!
Please make 5mm as the actual vehicle height
after installing the electric components completely.
B AR R A R B
FEEEERERLUREEES MM AL,

RMX 25RS 20



RS

BEXY Attaching damper

# Adjustable for 0~3mm.

e,

,.‘
JPN
(8 £

RMX2.5RS 21



% PARTS BAG ~ BATTERY MOUNT
Bk

m Attaching battery mounts m Attaching battery mounts

RESMETEE TR MEEE

Cabon short battery holder A X1
ikl SR A

i m
Cabon short battery holder B X1

battery holder C holder
R TR B /
Spacer \,|
— @ 3 §< 5X0.1 = @
Alum. knob X2 \ ‘
h ki3 )

MST-PVC Sticker X1
MST-PVC Wi

@ v3x10
N\

{0 cabon short e @ Antenna

© 3x55x4

N

*# Please remove the
3 X 5.5 X4 spacer for
thin short battery.

(=

@ Cabon short /
battery holder B /
D @ v3xe

@ vz xs

o Cabon short

3X5.5X4 Spacer X4 battery holder A
O T
D m Attaching battery mounts
O 3X5.5X7 Spacer X4 REBHEEE @ VIST-PVC sticker
sy

/'/ (=

-

S "”Z//’;)‘\}\ 24 M
vl )

Cabon short battery holder D X1
i HEBAREE D

@ 3X5X0.1 Spacer X1
s

o Cabon short
battery holder D

=

Cabon short battery holder D X1 e
i HETR S EE D X ‘
* Please install M3X18
| screws for general
( m“””' M3 X6 %;vg% X5 il]:.:} § short battery.
I M3X10 screw X2 Antenna holder X1 .
I ”Wmml HIEE TR - E(L?g\f\’g ‘fg?tla"': 1 nMS%;{r: *
battery.
Ennm'“*‘“rm M3 X 1%ESEFE{§;V X4 [ﬂ:ﬂ]

Strengthen post X2
T M3X18 screw X4 s

RMX 25RS 22



% PARTS BAGE« BATTERY MOUNT
P BATTERY HOLDER HEIGHT ADJUSTMENT INSTRUCTIONS

ABETEW Attaching Battery i @ Loosen the knob

LEEH Follow the arrow
o direction to put the battery Short general battery
°o@E / Height limit: 26mm or less
- { 26mm
T 1T [T [
o Short thin battery
| ‘%Irl/':li\“;:ﬂ? \ _ Height limit: 19mm or less
pAT £ I3 ——
|== o Loosen the knob 9 %}Jggrbgttery @ @ 19
mm
= I=a

[ T 11 [T I

% PARTS —~ WHEELS

Flange nut M4 X4 ABEZW Attaching wheels
R4 R,

Wheel hub spacer 1.0 X2
WEEE R 1.0

# NOT including.
Please refer to MST website for the
wheel & tire types.
IaiEEAS R - FFEEAEE -
[ www.rc-mst.com ]

RMX2.5RS 23



% - BUMPER & BODY MOUNTS
7 PARTS BAGE i CABEED

BEXYV Attaching body mounts

REEREEE

S
O M2x8

lﬂ © Body mount cover M

Bumper support X1
Pt b2

O

@ Rear body mount

O

| Rear bumper X1
R EmEER

@ @ Body mount cover M X2
EREM

@@ Body mount cover L X2
LREL
goooooooooooo j

Rear body mount X2
RERIE

@ Front body
mount

E OO(JO()O()O()O()O(JOCDO())

Front body mount X2
iR

M3X10 screw X2
[EISRER
M3X 8 screw X2
BT
M3 X8 screw X5
TLERIRR
M3X10 screw X2
TERIR G

G:[m M2 X8 screw X4
EIFR IR

Please trim the body mounts length for car shell,
then attach the body mount cover.

HEREREESRYENSIR RERREIRE -

RMX 2.5RS 24



% Please purchase
HRM

210640BK RMX 2.0 alum. integrated upper deck connecter (black)

AES— M TRiREER

210639BK RMX 2.0 Alum.ESC rear moun set (black)

$EERESCRENRE

ABNEEW Attaching battery mounts

RETHEEE

- MOTOR HIGH CENTER OF GRAVITY

7z PARTS BAG @ L

AMX Motor HCG MBEFY Attaching upper deck
Mode 2 RETIBIR

Integrated upper
0 decl% connectgr

210640BK
RMX 2.0 alum. integrated upper
deck connecter {black)

210639BK
RMX 2.0 Alum
ESC rear moun set (black)

RMX2.5RS 25



% PARTS BAG,E- MOTOR LOW CENTER OF GRAVITY
T e /I

W STEP 1 48 Steering arm assembly BEEY Attaching motor low center of gravity RMX Motor LCG
WL REFEEED

Low Center of Gravity

% Please purchase
R

230067 4.8 Rod ends set (M/S)
HiigiE

810006BK Alum. reinforced
turnbuckle 3 X16 (2) (black) (2) 5
M3 X 12 &S EIEEHIE

RMX Motor LCG

Low Center of Gravity

(6] S
© 4.8 Adjuster %? i\

A M3x16 ﬁ‘* ,JJ

steel turnbuckle

* Please purchase
ERRE

RMX 2.5RS 26



ABEFW Attaching RRX drive system
%4k RRX EEIRH:

% Please purchase
EEel ]

Duck tail

210579 7 N ~ RMX Motor LCG
_ Mode 2

Rear motor conversion kit
HRIEEE

Low Center of Gravity

RMX Motor LCG
Mode 1

Low Center of Gravity

RMX2.5RS 27



7z PARTS m = Rng()éﬁMnde

ABEFW Attaching damper stay set
AR

% Please purchase
EE

210593 Post 11.5
11.65378

110088 Round head screw M3 X 20
M3 X 20 5%

ﬂm Attaching drive system

M3X20 RETRENRR

RRX Motor

LCG Mode

Low Center of Gravity

4

Battery

M3X30

RRX Motor 3 X6 X0.5 Spacer
HCG Mode

High Center of Gravity

g 3X6X0.5 Spacer
M3X30

RMX 2.5RS 28



s 2\ 4

?5”5 Steering system function adjusting instructions

1/10 SCALE AG RWD HIGH PERFORMANGE DRIFT CAR R ERR
ABEEYW Front upper arm setting BEYY Steering setting
B HREERE |aRE

(o O L

ABTEFY Rear caster angle setting

BIAG®RTE

3mm - 6° 1mm - 10°
standard setting 8° 2mm - 8° /0mm - 12°

Shorten the steering
arm stroke
fEREmnEETE

Extend the steering arm

stroke
EREEERTE

RMX2.5RS 29



1/10 SCALE RC RWD HIGH PERFORMANCE DRIFT CTAF\

SURFACE :

GRIP :

NOTE :

Caster Steering

Wheel:

Front suspension

Camber: b“

Toe-out: ﬁ

Front 1 je=""" @\ ® /L
Suspension mount f; | ;x_‘
Rollcenter 20 | ———\}

Front damper

Spring color: Red
piston: @1 mm

Pistonhole: 3}
o [ O
| O

Shock oil: £y
Spring:__ 3 _mm_21!

Mode

Mode 1

Mode 1

RRX LCG

RMX HCG

RMXLCG

RRX

Mode 2

Mode 2

RRX HCG

Rear upright

i

Suspension mount

Rollcenter
Raardampar Shockoil.___ #§
Spring: 3 mm ® A
0% mm Spring color: Put]()le'%eugw

O O
Spur Gear + Pinion Gear x Reduction Gear = Gear ratio
§0 T+ T x 3 =
Motor & ESC: Battery:
Transceiver: Gyro:

Piston: @ '.7' mm

m O Piston hole: 3

o[ O
« =0

# Please download the blank setup sheet at [ www.rc-mst.com 1.
RMX 25RS 30



(o

(o

M2X4 screw X12
B
110004

M2X8 Screw X2
TR

110063

M2X8 screw X4
ETRRH ()
110045

M2.5X12 Screw X4
R
110085

M3X6 screw X10
EITER
110001

M3X8 screw X20
ETERES
110002

M3X10 screw X17
LR
110026

M3X12 screw X2
AR
110029

M3X14 screw X4

(o ot
110061

(oo

08
sil

M3X 16 screw X3
[EIERER A
110086

4.8 Ball connector X7
I B
210161

4.8 Ball connector L X6
NABEEER)
210344

4.8X4.5 Ball connector X8
ERTRAR

Ol
Qi

310001

2101569

Please add color remark for () part number. e.g. 210123R for Red (210123)

SRIAMMAERTIE () RN

ik 210123R for 1% (210123)

Color Bz |

Remark 7 |

[ Red#z /BACK 2 |

R /BK |

M3 %3 (NL) screw X2

LEAERAER
110035NL

M3X12 screw X2

i I

110056

SLTARER
110109

M3X8 screw X21
110005

M3X10 Screw X12
LTSRS
110052

M3X18 ) Screw X4

110078

110101

M2.5X30 screw X1
HREMH(ET)
110053

i

M3X30 Screw X1
BB
110100

M2.5X12 Screw X2

M3X20 Screw X2
SRR

\ I

M3X40 Screw X3

2X98
—

110017

2X9.8
1

110046

Shaft X5
i

Shaft X2
i

2.6X25 Shaft X2
e

310035

2X28 Shaft X2
i

310103

I i
(
[

2.5X46 Arm shaft X4
EEENY

310048

I
 CJrmm
o
i O

1

4X 21 Steel center shaft X2
LT
310119

M3 X 16 Steer turnbuckle X2
1% BT i
810027

M3X20 Steel turnbuckle X2
B TEANE
810028

M3 X 25 Steel turnbuckle X2
S ATREAIS
810029

STETEHNT
810030

M3 X 28 Steer turnbuckle X2

Steel ball 3.0 X8
T 3.0
110020

2.5X5 Suspension balls X8
AR
210321

Cross joint X2
L=

820030

Post11.5 X2
EH11.5
210593

Diff. spring X1
HEWE
310032

W=y~ 4202mm ||

@%E@QO

Steel CVD great angle universal shaft 42 X2

MBAAECVDERE 42

820004

Suspension mount spacer 0.5mm X3
EEERH 0.5mm

820063BK

HIERR FF)
110091
M3 X68 Alum. turnbuckle (black) X1
SREETRENIR(R)

210218BK

Wheel axle X2

HEEF

o e

2WD Axle X2

5.8X4 g%g;;nnector X4 ||ml‘m““m“‘ =

820095

|ES TR 20T
310118

Alum. Main shaft 20T X1

R-clip 5.0 X6
R-#5.0
820075

Wheel hub spacer 1.0 X2
HERE 1.0
B20049BK

Flange nut M4 X4
it 1
110015

Diff. plate X2
B ERR
310033

©0O 0o ©o0o0

@

3X55X4 Spacer X4
okl

820011BK

3X5.5X7 Spacer X4
L0

820077BK

3X5X0.1 Spacer X1
L

820012

3X6X05 Spacer X20
1o

110047

4X6X0.3 Spacer X4
w85

820017

5X7X0.3 Spacer X2
B8R

820020

2.5X6 Thrust bearing X1
i

120008

3X6 Ball bearing X4
i

120005

4X8X3 Ball bearing X2
1Bk

120013

4X10 Ball bearing X2
1EHk

120018

5% 8 Ball bearing X 10
sk

120003

5X10 Ball bearing X6
1k

120002

6X10X2.5 Ball bearing X4
R

120025

10X 15 Ball bearing X2
S

120001

RMX2.5RS 31



Idler gear set & ball diff. gear
biHa & Rk

230135

ERICED

MB Rear lower arm X2
MB & TRE
230097

=

.

HifRE
230062

=i

Front arm set X2 @

Ol G« Ol

MB Rear wheel hubs
2 e

RMX Ball diff. joint
RMX AR

230141

oXe

5.8 X26 Reinforced adjuster set
Eealing s
210031

Enlarged brake calipers (red)
DOARIEESE GD)
210510CR

Wheel hubs w/disc shape
(Iarge) with sticker

BREGSARER (AR MRSHE
230041

§

Soft coil spring 31mm X2
(purple-yellow

PORRWE 31mm (%H)
820104-4

§

Hard coil spring 31mm (red) X2
TR R (FL)
820103-4

Damper cylinder X4

N B

o

3m
g

Spring retainer X4

i i 12X 1 0O-ring X4
BERETER OR
310106BK 130049

O

u

Damper cap X4

1
Ot

Rod guide cap X4
BRER T
310005BK

Q

Piston rod X4

Adjustable damper cap X4
BJEE TEE

6.5X2 sponge X4
i
130021

0

Damper retainer X4
(Icwer *

Damper adjuster X4
BHBIRIIT
230140

D)l

Adjustable shock end X4
T8 - ERERE
230140

@

4.5X1 0+ rlng X4
820147

B

820147

Low pressure damper seal X4
EREREREE
130038

E-clip2.0 X8
Ef12.0
110013

Damper O-ring P3 X4
BBBOR

130028

Piston X4
BT E
210235

Rod guide X4
BB TEYS
210235

RMX 25 RS 32



RMX Rear spur gearbox set
RMX Mg uatE
230139

@ D Steering arm set
L e |

Olx @l

Shaft bush & spacer set
HEBAHE

230070

i

]

Front head set
[0t

230065

=N

Reinforced adjuster set 4.8 X18
(LR E
210047

Front wheel hubs
BIREERE

230066

Alum. post M3X13 X3
BGETH M3X13
210561BK

©l @l

©] ©I
@] ©I

5.8 Ball end bush
HImAE
820054W

Spur gear 48P 80T
Kl

230068

® mMmMsT 20 @

Alum. suspension mount (-2.0) (black)
BEeRYEE (-2.0) (B)
(820129BK)

® MST +05 @

Alum. suspension mount (+0.5) X2
SEEEREE (+0.5)
(820037 BK)

RMX2.5RS 33



H;{oooooooooooo) 90 90

Lé{oooooooooooo )
@© ©@©@© ©

@ Upper deck connector

B RS
230071

E OOOOOOOOOOOOOOOOO)

Car body post set
BR A
210381

E OOOOOOOOOOOOOOOOO)

NS High-torque
servo saver

NS B ES
820126

F & R Bumper set
Spur gearbox motor mount (black) gﬂﬁ?m
RMX g R ()

310122BK

Rear bumper X1
[t

210378

RMX 2.5 RS 34



1111 B " .
R -
Y SR
N ;
R N
B B 11} B 11} 1Y) 1)
hR S EE o
B ' B 1
e
i b o
B B
R
11} B 11}
B B
) B
® 3 o
B R 1) B 1) 3o
B RRB 1) B 1Y) 1 B B
L] A L] B
'y d R E e -
1 ] 1) B 5 % p
¥ = B B
y RERY
- B L LT
RERR RERD RERR )}
BRRD 11} v
RMX 2.5 RS Carbon lower deck 2.5 BRERE BEBBERRERREE]
RMX 2.5 RS Wxi#iMtER 2.5
210649
i ] 1] ]
L] R,
r
/
R R
1 Y 1 ¥ Y 1 4 W)

: Il
13 3
B R RE i Ui
13 17,7 )
.3 ) RRB ) B R ARRE
11} ) BAREE ' RR B & e
e B RE § "
L ) BERS . g D A
SRR, Ry
X 24
— &y :
BB RRER o Y, RE
([ 1 R = L1 RMX 2.5 RS Carbon battery strapt
) B 17} RMX 2.5 RS kil 22t FRE AR
- R¥ 210650
1
ER 1)
RMX 2.0 Carb deck 3.5 1 ) ) » ]
RMX 2.0 ﬁﬁa;:oin;yﬁpapgr e RRRER Carbon short battery holder set RR*SX )
210580-1 . AR R R R/ -
AR 1Y Y Y 210637 L v 'y
At 11 o

RMX2.5RS 35



PARTS CODE

110001 Round head screw M3 X6 (10) 120003 Ball bearing 5% 8 (4) 230041 Wheel hubs w/disc shape (large) 310106BK Spring retainer (black) (2)

110002  Round head screw M3 X8 (10) 120005 Ball bearing 3 X6 (4) 230058 Steering arm set 310118 Alum. main shaft 48P 20T

110004 Round head screw M2 X4 (6) 120008 Thrust bearing 2.5X6 230062 Front arm set 310119 4X21 Steel center shaft (2)

110005  Countersunk screw M3 8 (10) 120013 Ball bearing 4 X8 X3 2) 230085  Front head set 310122BK Spur gearbox motor mount (black)
110013 E—lip2.0 (10) 120018 Ball bearing 4 X 10X 4 (2) 230066 ATK Front wheel hubs 810027 Steel reinforced turnbuckle 3X 16 (2)
110015  Flange nut M4 (4) 120025 Ball bearing 6 X 10X 2.5 (2) 230067 4.8 Rod ends set (M/S) 810028 Steel reinforced turnbuckle 3X20 (2)
110017  Shaft2X9.8 (10) 130021 Sponge 6.5X2 (10) 230068  Spur gear 48P-80T 810029 Steel reinforced turnbuckle 3X25 (2)
110020  Steel ball 3.0 (13) 130028 Damper O-ring P3 (blue) (10) 230070  Shaft bush & spacer set 810030 Steel reinforced turnbuckle 3:X28 (2)
110026  Round head screw M3X10 (10) 130049 O-ring 12X1 (4) 230071 Upper deck connector 820004 Steel CVD great angle universal shaft 42 (2)
110029 Round head screw M3 X12 (6) 130098 Low pressure damper seal 230096 MB Rear wheel hubs 820011BK Alum. spacer 3X5.5X4.0 (5) (black)
110035NL Set screw M3X3 (NL) (7) 210031 Reinforced adjuster set 5.8 X26 230097 MB Rear lower arm 820012 Spacer 3X5X0.1(8)

110045 Round head screw M2 X8 (partial thread) (6) 210047 Reinforced adjuster set 4.8 X18 (8) 230121 F & R Bumper set 820017 Spacer 4 X6x0.3 (8)

110046  Shaft2x9.8 (8) 210151 Alum. damper cylinder (4) 230135 Idler gear set & ball diff. gear 820020 Spacer 5X7X0.3 (8)

110047  Spacer 3X6X0.5(8) 210159 Ball connector 5.8 X4 (4) 230139 RMX Rear spur gearbox set 820030 Cross joint (2)

110052  Countersunk screw M3 10 (10) 210161 Ball connector nut 4.8 (4) 230140  Damper retainer (lower type) 820037BK Alum. suspension mount (+0.5) (black)
110053 Cap screw M2.5 X30 (2) 210218BK  Alum. turnbuckle 3X68 (black) 230140 Damper adjuster 820049BK Wheel hub spacer 1.0 (black) (4)
110056 Set screw M3X 12 (6) 210235 Piston spacer set 230140 Adjustable shock end 820054W 5.8 Ball end bush (white)

110061 Round head screw M3 X 14 (6) 210321 Suspension balls 2.5 X5 (8) 230141 RMX ball diff. joint (spur) 820063BK Suspension mount spacer 0.5mm (4) (black)
110063  Round head screw M2 X8 (8) 210344 Ball connector nutL 4.8 (4) 310001 Ball connector 4.8 X4.5 (5) 820075 R-clip 5.0 (10)

110065  Round head screw M2.5X 12 (6) 210379 Rear bumper 310003BK Cylinder cap (black) (2) 820077BK Alum. spacer 3X5.5X7 (black) (2)
110078  Countersunk screw M3 X18 (6) 210381 Car body post set 310005BK Rod guide cap (black) (2) 820095 AKM 2WD axle (2)

110086  Round head screw M3 X 16 (6) 210510CR  Enlarged brake calipers (red) (4) 310008  Piston rod (4) 820103 31mm Hard coil spring set (8)
110091 Cap screw M3X40 (6) 210561BK  Alum. post M3X 13 (black) (2) 310032  Diff. screw & spring set 820104 31mm Soft coil spring set (8)

110100  Cap screw M3 X 30 (6) 210580-1BK RMX 2.0 Carbon lower deck 3.0 310033 Diff. plate (2) 820126 NS High-torque servo saver

110101 Countersunk screw M3X 20 (6) 210593 Post 11.5 (2) 310035 Lower arm shaft 2.6 X22825 (each one pair) 820129 Alum. suspension mount (-2.0) (black)
110109  Countersunk screw M2.5X12 (6) 210637BK  Carbon short battery holder set (black) 310048  Arm shaft 2.5X46 (4) 820147 O-ring 4.5X1(4)

120001 Ball bearing 10X 15 (4) 210649 RMX 2.5 RS Carbon lower deck 2.5 310065  Wheel axle (2) 820147 Adjustable damper caps (4)

120002  Ball bearing 5X10 (4) 210650 RMX 2.5 RS Carbon battery strapt 310103  Arm shaft2X28 (2)

Lt o

110001 FRANEERM M3 X6 (10) 120003 B 5X8 @) 230041 HEAREE (INAR) 310106BK EHRIAERR (B) (2)

110002  NAYEEEER M3 X8 (10) 120005 R 3X6 (4) 230058  EMEHEE 310118 SREETEmEh 48P 20T

110004  SAYEEEERH M2 X4 (6) 120008 LEHEIEM 2.5 X6 230062  HEEE 310119 421 S0 (2)

110005  AATEEM M3 X8 (10) 120013 K 4X8X3 (2) 230065  AIESZIEME 310122BK RMX $B&<&E EHEEEE (B)

110013  E#12.0 (10) 120018 M 4X10X4 (2) 230066  ATKHHREE 810027 MBERCATHAHIR 3X16 (2)

110015  (HiRigHE M4 (4) 120025 EH6X10X25 (2) 230067 4.8 HnFEEME (M/S) 810028 BER( L ATEARIE 320 (2)

110017  #E#2X9.8 (10) 130021 88 6.5X2 (10) 230068  Kkemd 48P-80T 810029 MBS AT 3X 25 (2)

110020  #&#Ek 3.0 (13) 130028 FEfE2R0% P3 (¥) (10) 230070 #ERAE 810030 EBR{LATIBNIR 3X28 (2)

110026  7SANEEEEK M3 X10 (10) 130049 O®m12X1 @) 230071 TigiREEE AR 820004 HBAAECVDEENS 42 (2)

110029  AAYEERRH M3 X 12 (6) 130098 {ERBEREE 230096  MB &R EAE 820011BK $R%H 3X5.5X4.0 (5) ()
110035NL 7RA LTk M3 X 3 (%) (6) 210031 B HH2EEsE 5.8 X26 230097 MB#TEHE 820012 #2F 3X5x%0.1 (8)

110045  AYEEEERH M2 X8 (F) 6) 210047 {bingeEsE 4.8 X 18 (8) 230121 B RhHERAE 820017 B 4X6X0.3(8)

110046  #Hifi 2 X9.8 (&)#®) 8) 210151 HESMBES 4) 230135  fEAiEREEREEE 820020 BE 5X7X0.3 (8)

110047  #F3X6X0.5(8) 210159 KR 5.8 X4 (4) 230139  RMX B & EEFEE 820030 i (2)

110052  SATIEEHM M3 X 10 (10) 210161 EXTEIRIE 4.8 (4) 230140  BEREETW IR (ER 820037BK #RESSBEE (+0.5) (B

110053  AAHTEEM M2.5X 30 (3F) (2) 210218BK  $BBIATHBHIE 3 X68 (R) 230140  BRIAFHAT 820049BK EREEEF 1.0 (R) (4)

110056  7SALES#E#% M3 X 12 (6) 210235 Bt RAR R IR AR 230140  FIHE bR 820054W 5.8 BEEHE (B)

110061 FREFEEERR M3 X 14 6) 210321 HEEATRTH 2.5 X5 (8) 230141 RMX E=#iHE (E8EA) 820063BK #EEZ)0.5mm (4) (B)

110063  F<AYEEEERHK M2 X8 (6) 210344 HEHRIEL 4.8 4) 310001 A7 ANEEE 4.8 X4.5 (5) 820075 R# 5.0 (10)

110065  SAETEEM M2.5X 12 (6) 210379 % PR 310003BK ;BtEa2 b3 (B) (2) 820077BK $BE 5 3X5.5X7 (R) (2)

110078  "ATEEM M3 X 18 (6) 210381 RS 310005BK :BRaa T2 (FR) (2) 820095 AKM —BE&h (2)

110086  7SAFEEEERH M3 X 16 (6) 210510CR  INASREE-RiH (D) (4) 310008  EEEELD (4) 820103 31mm WEERIERAE (8)

110091 A HEIRM M3 X40 () 6) 210561BK #8523 M3X13 (B) (2) 310032  EEWEEWE 820104 31mm EuBERiEsEE (8)

110100  "AFEEHH M3 X30 (35) (6) 210580-1BK il 181k 3.5 (B) 310033 EEER Q) 820126 NS BEiBhFRRiER 2

110101 7R AR M3 X 20 (6) 210593 FH11.5(2) 310035 TREES 2.6 X22825 (F—4H) 820129 HESBBE (-2.0) (B)

110109  AARERH M2.5X12 (6) 210637BK  WhEHEE A (FR) 310048  #ESIEH 2.5X46 (4) 820147 O® 45X1(4)

120001 HEH10X15 (4) 210649 RMX 2.5 RS Bt &M 2.5 310065 BEEF Q) 820147 BRI RE LS @)

120002  ¥EMS5X10 (4) 210650 RMX 2.5 RS fifitié /@ Bith IR 310103  @EHEH 228 (2)

026237

DX =575 A7

1/10 SCALE RC AWD HIGH PERFORMANCE DRIFT CAR

XPLODED

www.rhrc-nrst.com

ITaxX SPEED TECHNOLOGY




	026237-RMX 2.5RS
	026237-RMX 2.5RS2
	026237-RMX 2.5RS3
	026237-RMX 2.5RS4
	026237-RMX 2.5RS5
	026237-RMX 2.5RS6
	026237-RMX 2.5RS7
	026237-RMX 2.5RS8
	026237-RMX 2.5RS9
	026237-RMX 2.5RS10
	026237-RMX 2.5RS11
	026237-RMX 2.5RS12
	026237-RMX 2.5RS13
	026237-RMX 2.5RS14
	026237-RMX 2.5RS15
	026237-RMX 2.5RS16
	026237-RMX 2.5RS17
	026237-RMX 2.5RS18
	026237-RMX 2.5RS19
	026237-RMX 2.5RS20
	026237-RMX 2.5RS21
	026237-RMX 2.5RS22
	026237-RMX 2.5RS23
	026237-RMX 2.5RS24
	026237-RMX 2.5RS25
	026237-RMX 2.5RS26
	026237-RMX 2.5RS27
	026237-RMX 2.5RS28
	026237-RMX 2.5RS29
	026237-RMX 2.5RS30
	026237-RMX 2.5RS31
	026237-RMX 2.5RS32
	026237-RMX 2.5RS33
	026237-RMX 2.5RS34
	026237-RMX 2.5RS35
	026237-RMX 2.5RS36

